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TEST REPORT

ReporE N s © WTF22FD6129620F

e (e Ty e e e e e Xiamen Meway Rubber & Plastic Products Co., Lid

AMSeE: . s : Room 710-1, #3. Ninghai Erli. Jimei District, Xiamen City,
China 361022

Sample Name ..............ococoinnnniiniiin . Silicone parts

TestRequested .............ccoocoviiiiviciiiies In accordance with Food and Drug Administration

Regulations to test the following items
— Test for compliance with US FDA 21 CFR Part

177.2600
Test Conclusion ......................cocoeiirnnne, . Pass (Flease refer to next pages for details)
Date of Receiptsample ... .. . 2022-08-27
Testing period ............cccccociviiviciiisinnnnn. © 2022-08-27 to 2022-07-08
Date of 188U ... i i s : 2022-07-12
Test Result...................cccccccciiiiiecnenn. © Refer o next page ()
Prepared By:

Waltek Testing Group (Foshan) Co., Ltd.

Address: No.13-19, 2/F., 2nd Building, Sunlink International Machinery City,
Chencun, Shunde District, Foshan, Guangdong, China
Tel:+86-757-23811398 Fax:+86-757-23811381 E-mailiinfo@waltek.com.cn

Signed for and on behalf of
Waltek Testing Group (Foshan) Co kb

Jessise. Liu

VWaltek Testing Group (Foshan) Co., Ltd.
http:/iwww. waltek .com.cn 113 WT-F-510-3003-05-A




